

NATIONAL LABORATORY

For Soil and Building Materials
Dubai & Abu Dhabi Branch



المختبر الوطني
لفحص التربة ومواد البناء
دبي وفرع أبوظبي

REPORT ON IMPACT STRENGTH OF UPVC PIPE

Contractor		NL Report No	2219103
Client	ADS Marley UAE	Report Date	14/09/2022
Consultant		NL Project no.	LAB/0725/22
Project Name		NL TR No	060922008
Project Location		Date Received	06/09/2022
Sample Description	4" Diameter UPVC Pipe	Test Relative Humidity	50%
Project No.	M2390	Test Room Temperature	23°C
Source/Supplier	ADS Marley UAE	Sample No.	0609220092/3
Location	Not Provided	Date of Test Start	12/09/2022
Sample Brought By	ADS Marley UAE	Date of Test Completed	13/09/2022
No. of Specimen Tested	3	Tested By	SC
Test Method	BS 3506:1969 Appendix E	Checked By	AN

Test Data:

Test	Results
Impact Resistance	Passed

Remarks: All (3) three samples tested passed the impact test.

Method Variation : None



Adrian Naral
QA-QC / Materials Engineer

Authorized Signatory

This Report relates only to the sample tested and shall only be reproduced in full and written approval of NATIONAL LABORATORY DUBAI